? COPY OF CERTIFICATE OF
\ INSPECTION AND TEST OF 10 ANGLES, 6" X 6" X 1/2* X 35 FT,
SOLD T0 VISAYAN STSVEDORE TRANSPORTATION CO. ON
OUR SHOPS ORDER T=-7495, DATZD
MARCH 23, 1939
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ROBERT W. HUNT COMPANY, ENGINEERS
Report of Inspection and Tests

Our File 7850 Inspector's Report No. 2717
Our Order SM-35434 Sheet No. 1 of 1 sheets
Client's Order 5085
Material 10 ~ ANGLES- 6" X 6" x 19.6f# x 1/23" x 35'=0"
Shipper's Weight 17270

Heat Humber 23583
Dimensions of Test Piece 7776
Yield Point in 1lbs. per sg. inch 36390
Tensile Strength in lbs. per sq. inch 62110
% Elongation in inch 30.0

% Reduction of Area -

Bends - Cold 180 degrees

Manufacturer's Chemical Analysis:-

Car. 19

¥ang. 42

Phos. 025
Sal. 027

{Sgds) ROBERT W. HURT

d. M. Hale
Inspec tor Birmingham,K Ala. Districst
a true copy
ATIANTIC, GULF & PACIFIC COMPANY
OF MANILA
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